



# BHARAT TEST HOUSE

109, Anupam Bhawan Azadpur, Delhi - 110033  
Ph. : 27672629, 27675696 Telefax - 91-11-27675696  
E-mail : rajiv\_rubber109@yahoo.com



BS EN ISO 9001 : 2000  
Certificate No. FS 69906

## TEST CERTIFICATE

Test Certificate No. : BTH/109/R

Ref. No.: DL/PK/2K3-2K4/JT

Issue Date : 02-03-04

Date : 11-02-04

Issued To : M/s Paramount Intercontinental P v t. Ltd  
55 B, Block- ED, Madhuban Chowk,  
Pitampura, New Delhi

Job Order No.: BTH/118

Date of Sample Receipt : 11-02-04

Sample Deposited By : Party

Page ...1... of ...1...

Sample Particulars : "Paramount" XPE fire Retardant closed cell Cross linked Polyethylene Insulation.

## TEST RESULTS

Date of Testing: 16-02-04 - 20-02-04  
Protocol Used : DIN-5510(pt-2),54837

Sl. No.	Test Conducted	Result Observed
	<u>Fire retardant</u>	
1)	Flammability class , S4	
	a). Length of the destroyed area	12 cm
	b). After burning duration	0 Second Self extinguishing
2).	Smoke density class , SR2	
	a). Integral of the light dimming, %	35
3).	Dropping class, ST2	
	a). Drop formation	Non Burning does not drip / fall.

  
Checked By

  
Authorised Signatory

(1) The above results are related only to the tests performed on the sample. Endorsement of product is neither inferred nor implied (2) This report is not to be reproduced wholly or in part and cannot be used as an evidence in the court of law and should not be used in any advertising media without our special permission in writing (3) Samples will be destroyed after 15 & 30 days from the date of issue of Proforma unless otherwise specified. (4) Total liability of our Test House is limited to the involved amount (5) Report refer to the sample submitted to us and not drawn by Bharat Test House unless mentioned otherwise.

BS EN ISO 9001 : 2000